GPH control part list

 
0402-106 NS collective pitch lever set I set
0402-107 NS aileron lever set 2
0403-233 Elevator lever 1
0403-234 Collective pitch lever set 1
0403-235 Elevator torque lever pivot 1
0404-625 Control lever set 1
2500-050 Brg 03 X8X4ZZ 2
2500-057 Brg 03 X 06 X 2.5F ZZ 2
2500-065 Brg 06Xl0X3FZZ 2
2500-073 Brg 04x8X3FZZ 2
2505-001 M2 nut 20
2506-010 FW 03X9XIT 20
2506-019 FW 03X4.5X0.5T 10
2521-046 Collar 03 X 5 X 5 2
2521-065 Collar 06 X 8 X 1.5 2
2521-067 Collar 04 X 5 X 6.5 2
2522-002 AdjustrodM2X30 5
2522-004 Adjust rod M2 X 35 5
2522-005 Adjust rod M2 X 45 5
2522-008 Adjust rod M2 X 60 5
2522-009 Adjust rod M2 X 70 5
2522-021 Adjust rod M2 X 40 5
2522-023 Adjust rod M2 X 130 5
2522-024 Adjust rod M2 X 140 5
2522-028 AdjustrodM2X12 5
2524-001 M2 rod end 5
2524-014 Rod end M2 X 12.5 10
2525-002 EX 05 ball 5
2531-001 Set screw M3 X 3 10
2532-002 Cap screw M3 X 8 10
2532-007 Cap screw M3 x 22 10
2532-031 CapscrewM2X6 10
2532-039 CapserewM2.6X6 10